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e

cu 9|3 (FRAME, EXTERIOR COMPONENTS)

Ref.
No.

Parts
No.

QOO UPWNN o

K—1107-000
K—1108-000
SS—-6080310—5FP
K—=1119-000 -
TA—0850604—R0O

*A—1164-555-000

K—1117-000
SS—4120915-5P
K—-6601-000
K—=1114-000

K-1115-000
K—-1126-000
K—6602-000
A—1126-555-000
PT-0703200-5D
TA-2000502-R0O
SS—-6121840-SP
K—-6380-000
TA-2101002-RO
K-6604—-000

K—-3110-0A0
K-3111-000
K—3112-000
A—-3148-555-000
A-3145-555-000
A-3150-555-000
55-8110510-5F
K-=1118-000
5S5—-4120615-5P
K—-1121-000

S5—6110610-5P

A=3111-555~0A0
A-3116-555-000
A-3120~-555-000
A—3129-555-000
A—-3132-555-000
A—-3126-555-000
A—3115-555-000
A—-3128-555-000
A—=3111-555-000

55-8090670-SP
55-8150710-5P
A—3118-555-000
A—1109-555~-000
5S—-2110920--TP
K—1120-000
K—1125-000
A—-1179-555-000
K—1124-000
A—=1110-555-0A0

Description

Face Plate Asm
Face Plate Gasket
Screw 1/8—44 [=2.5
Arm Oil Shield Asm
Rubber Plug

Rubber Plug

Thread Guide Pin
Screw 3/16-28 L=9
Cord Holder

Side Plate

Gasket

Arm Gasket

Cord Holder, Large

Stop Pin

Arm Lock Pin

Rubber Plug

Screw 3/16-28 [=18
Reverse Feedlever Stopper
Rubber Plug

Magnet Cord Rubber

Thread Tension Asm

First Tension Post

Thread Tension Guide
Bobbin Winder Tension Disc
Thread Tension Spring
Thread Tension Nut

Screw 11/64—40 L=5

Thread Take—up Lever cover

Screw 3/16—28 L=6
Arm Thread Guide "A”

Thread Tension Asm
Tension Nut

Tension Disc Stopper
Tension Spring
Tension Disc Holder
Tension Disc

Tension Post
Take—Up Spring
Tension Post Socket

Screw 9/64—40 L=55
Screw 15/64-28 L=7
Thread Release Pin
Throat Plate (A)

Screw 11/64—40 L=8.5
Arm Thread Guide B
Name Plate(B)

Rubber Plug

Name Plate(A)

Bed Slide Asm

._3_._
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o o[ mq (FRAME, EXTERIOR COMPONENTS)

Ref.
No.

Parts
No.

51
52
53

54

55
56
57
58
59
60

61
62
B3
64
65
66

A—1110-555—-000
A—1111-555-000
SS—6060210—SP
K—1103—000
K—6401-000
K—6402—-000
K—6403—-000
K—6404—000
K—6405—000
SS—6080410—SP

RE-~0600000-KO
SM—9100673—-CP
WP-0120196-SP
SM—=9100423—-CP
A—1187~555-000
K—~1127-000

Description

Slide Plate

Brad Slide Spring

Screw 3/32x56 [=1.9
Bed Screw Stud M8x1.25
Bed Leg (C) M8x1.25
Bobbin Presser

Lever

Lever Holder

Spring For Bobbin Presser

Screw 1/8x44 =4

Snap Ring (E)
Locking Bolt (A)
Washer

Locking Bolt (B)
Rubber Plug
Name Plate

Amt,
B 2 Req.
Oimgm
OimgEr A~
OImEEaT2l &
H=XIZ
AEE HETE
FH BT
FHAENN S
gECCED B
/\II%

FH AEIF Bl

e N
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oeHs mEs= (A)
OIS BIRHAF
oS aE= (B)
(SRS
PR

— NN

SN







4% #1 (MAIN SHAFT COMPONENTS)

Ref.
No.

Parts
No.

1

QWU NN

S5—-8151050~SP
A-—-1904-555-000

- CQ-2020000-~00

A—1901-555-0A0
A—1901-555—-000
A—1905-555—000
A—1209-555-000
A—1408—-555-000
A—1903-555—-000
SS—8681950—TP

K—1206-000
K—1202-000
SS5-8150710-SP
K—=1203-000
K—1210-~0A0
S5—-6661110-5P
K—-1210--000
K—1211-000
55-6090670-SP
K—1204-000

K—1208-000
RC-0180101—-KP
C5—1474101A~SH
5S5—-8660610—TP
55-8200070~SP
RC~-0442401-00
55-7681650~-SP
A—1212-555-000
55—-8151150-SP
K—=1217-000

A—1213-555-0A0
RO-0291801-00
A—1226-555-000
K—1201-000
A—1215-555-000
A—1225-555-000
A—1227-555-000

Description

Screw 15/64x28 |=10.5
Thread Take—up Crank Shaft
Oil Felt
Thread
Thread
Needle

Take—up lLever Asm
Take—up Lever Asm
Bearing B

Needle Bar Crank

Needle Bar Crank Road
End Screw Leat 9/64 N40
Screw 9/32x28 =19

Counter Weight

Main Shaft Bushing (Fount)
Screw 15/64x28 L=7
Bushing Intermediate

Feed Drive Eccentric Cam
Screw 1/4x40 L=11

Feed Drive Eccentric Cam
Thrust Collar

Screw 6/64x40 L=6

Main Shaft Bushing Rear

Oil Seal

Snap Ring 18.5

Thrust Collar Asm,D=14.72 W=12
Screw 1/4x40 L=6

Screw 5/16 N=24

Rubber Plug

Screw 9/32x28 L=16
Counterweight Protecting Plate
Screw 15/64x28 L=15

Hand Wheel Asm

Amount Adjusting Pin Asm
Rubber Ring

Roller Felt

Main Shaft

Rubber Pipe

Pin

Rubber Plug

_B 2

Amt.
Req.
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*1% =teS 1 (HOOK DRIVING SHAFT ,NEEDLE BAR COMPONENTS)
Ref. Parts Amt.
No. No. Description i 2 Req.
1 TA—0850604~RO Cap Hisl =& 1
2 A—1402-555-000 Needle Bar, Bushing, Upper Hisld &fRa 1
3 A—1401-555-A00 Needle Bar Hesl 1
4 A—1411-555-0A0 Needle Bar Connection Asm HhsUIZI0] 1
5 SS-6090670-TP Screw 9/64x40 L=6 HrsOIZ0! Bl 1
6 A-—-1414—555-000  Slide block Hhs(IEI0l 2f=E=
7 A—1419-555-000  Needle Bar Thread Guide Hisll=s &0 1
8 A—1403-555-000 Needle Bar Bushing (Lower) Hesll aire 1
9 SS-7080510-SP Screw 1/8x44 L=4.5 His Sl 1
10 A—1418-555-000  Needle Bar Thread Guide Hisl a0 1
11 MBD—-10081400 Needle DBx1 #14 He 1
12 A—1306-555-0A0 Gear & Pinion Asm 0z 1
13 A-1305-555-0A0 Gear & Pinion Asm, Upper A=JI0IT 1
14 A-1305-555-000  Gear Asm =010 1
15 SS—-8660810~TP Screw 1/4x40 =8 A=0I0 BILEA 8
16 A—1306-555-000 Pinion Asm e 2Dl 1
17 TA-0304003-RO Rubber Plug BN SO 2
18 A—1307-555-0A0 Gear & Pinion Asm Lower DI (2D 1
19 A-1307-555-000  Gear Asm Large ME= B 1
20 SS-8150710-SP Screw 11/64 N=40 o= SrETEILIA 4
21 A—1308-555-000  Pinion Asm gk =008 1
22 CS—-0791010-SH Collar Bttt 2
23 K=1301-000 Upright Shaft NEs 1
24 SS—4120915-SP Screw 3/16x28 L=9 Nes = BlLHE 2
25 K~=1302-000 Bushing, Upper NEE &Ry 1
26 A—1303-555-B00  Upright Shaft Bushing , Lower AZH ORE 1
27 K-1804-000 Bushing, Rear Ots "=y 1
28 SS-6121610-TP Screw 3/16x28 L=14 Gt= R=a B 1
29 K-1801-000 Hook Driving Shaft gt= 1
30 A—-1835-555-000  Bobbin Case Holder =g 1
31 SS=7111120-SP Screw 11/64x40 [=9.5 SEPIXILHA 1
32 A-1808-555-0A0 Screw Front Asm Srsseel TALM 1
33 A-1809-555-000  Oil Wick ot SLIAEE 1
34 A-1830-555-0A0 Lubricating Hook = ) 1
35 A-9117-555-000  Bobbin & 1
36 K—=1837-000 Bobbin Case Asm =D 1
37 K—=1802-000 Lower Shaft Bushing o 1
38 K—=1803-000 Lower Shaft Bushing Center s& B2 1
39 SS—-8150710-SP Screw 15/64x28 L=7 Bz ghEAl BILRAE T
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L§1, 2§21 (PRESSER BAR, KNEE LIFTING COMPONENTS)

Ref.
No.

Parts
No.

OO~ UO WM

10

A—1520—555-000
SS—7120910—SP
A—1522—-555-000

K—1518-000
K—1516-000

RE—-0500000—KO0

K—1517-000
K—1540-000
K—6714-000

K—1515-000

S5-4120915-5P
K—1541-000

SD—-0720332-5P

K—-3415-000
K—3414-000
K—-3412-000
K—-6715-000
K—-6713-000
K—-6702-000
SS—-4120615-5P

A—1186-555-000

K—6704—000
K—6712-000
K—6705-000
K—6706—-000

RE—-0400000-KO

K—6707-000
K—-6708-000
K—6709-000
K—6710-000

A—-1509-555-000
NS—2820850-5P

A—1510-555-000
A—1505-555-000

K—1507-000

A—1501-555-000

K—1521-000
SS—-8660810-TP
5S-7091110-5P

A—1502-555-000

K—-6711-000

A—1524-555-000

Description

Hand Lifter

Screw 3/16x28 L=8
Rubber Ring

Hand Lifter Cam Asm
Hand Lifter Link
Snap Ring 5

Link Shaft

Gasket

Nut M6x1

Lifting Lever

Screw 3/16x28 L=9
Hinge Screw

Hinge Screw 15/64x24 D=7.24 H=3.3

Connecting Rod Vertical
Lifting Lever Link

Lifting Lever Connecting Rod
Nut Mbx1

Cable Clip

Wire Holder A

Screw 3/16x28 L=6

Rubber Plug

Wire Tube

Cable End M6x1

Tension Release Return Spring
Tension Release Pin Spring
Snap Ring 4

Tension Release Supporting Pin
Tension Release Plate

Wire Cable

Tension Release Shaft

Presser Spring Regulator
Nut 1/2x28

Presser Guide Bar

Presser Spring

Needle Bar Guide Bracket
Presser Bar

Presser Bar Thread Guide
Screw 1/4x40 =8

Screw 9/64x40 L=10.5
Presser Bar Bushing, Lower

Washer Plate
Presser Foot Asm

— 11_...

B 2

Amt.
Regq.
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o7% @ (FEED REVERSE COMPONENTS)

Ref.
No.

Parts
No.

COWONOOTE N

K—1625-000
K—1626—000
SS—-6090670-—SP

K—1620—000

K—1622-000
RC—1021001-KP
K—-1634-000
A—1148-555-000
A—1147-555-000
A—-1623-555-000

S5—-4120915-SP
K-1621-000
K—1633-000
K-1670-000
K-1708~000
RO-0742401-00
K—1646-000
RE~0500000~KO
K—-1629-000
K—=1617-000

K—1669-000
K—-1616-000
K—=1619-000
K—1615-000
K—1614~-000
K—~1613-000
K=1612-T0O
K—-1618-000
SS—-8150710-SP
K—=1666—-000

K—1604-000
RC-1381001—-KP
A—1613-555-000
SS—4080620-TP

K—-1602-~000
K—-1660-000
55-4110615-SP
K—=1661-000
K~1601-000
K—-1662-000
K—1668-000
NS—-6680410-SP
K—1608-000
SS—-6121610-TP
K-1703-000
K—1667-000
SD-1000801~SH
K-1701-000
CS—147121A—-SH

SS-8660610-TP

Description
Feed Adjust Rod

Feed Regulator Pin
Screw 9/64x40 =6

Feed Regulator

Feed Regulator Pin

Snap Ring

Feed Requlator Screw

Spring
Pin
Feed Dial

Screw 3/16x28 L=0.9
Rocker Shaft Connecting Rod
Walking Foot Pin ¢

Feed Dial Plate
Connecting Rod
Rubber Ring

Feed Reverse Spring

Snap Ring 5

Feed Reverse Arm Asm
Feed Reverse Arm Screw 1/4 No40

Cable Tie

Adjusting Link Spring
Adjusting Link Fucrum Shaft B
Walking Foot Pin A

Walking Foot link A

Connecting Link B

Feed Adjust link Asm
Adjusting Link-Fucrum Shaft A
Screw 15/64x48 L=7

Feed Reverse Pin

Feed Bar Shaft
Retaining Ring
Feed Dog A

Screw 1/8x44 L=6

Feed Bar Asm

Adjusting Link Spring Guide
Screw 11/64x40 L=5

Feed Spring Hook

Feed Rocker Shaft
Walking Foot Pin B

Feed Adjusting Link Pin B

Nut 9/32x28

Feed Rocker Shaft Crank Asm
Screw 3/16x28 L=14

Rear Crank Asm

Feed Adjusting Link Pin A
Hinge Screw 9/32 N=28
Feed Driving Shaft

Thrust Collar Asm D14.72 W=12
Screw 1/4x40 L=6
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ofTl @ M(FEED REVERSE COMPONENTS)

Ref. Parts Amt.
No. No. ' Description &8 2 Req.
51 K—1605-000 Feed Rocker Shaft Bushing SEEO ofAl 1
52 A—1707-555-000 Washer e Sk 1
53 SS—4120615-SP Screw 3/16x28 L[=6 Sl BLEA 1
54 A-1705-555-000 Feed Bar Guide Block ] 1
55 K=1603-000 Feed Bar Crank Asm Bl T8z 1
56 A—1706-555-000 Feed Bar Shaft e 1
57 A-1704-555-000 Driviig Shaft Crank Asm(Fornt) EB0Z8Z2 (& 1
58 SS—7111120-SP Screw 11/64x40 L=10.5 sOFaE= (& B 1
59 SS-8151150-SP Screw 15/64x28 =15 Eligses B 1
60 K-1606-000 Feed Rocker Shaft Bushing s0asa! 1
61 K—1624-000 Reverse Feed Control Lever TI0=cibt 1
62 K=6714~000 Nut M6x1 IoiEraz=n (= 1
63 RO—-0781801-00 Rubber Plug no=dds o= 1
64 K—-1663-000 Feed Reverse Shaft - TI0EdiH= 1
65 K-—1664—000 Feed lLever Metal ToI=dHE = 1
66 SS—6121510-SP Screw 3/16x32 =20 DoI=ci Bl 1







A7d 7 (THREAD TRIMMER COMPONENTS)

Ref.
No.

Parts
No.

WO~ WM

10

K-6101-000
K—-6102-000
K~6103-000
K—6104-000
RC—-1381001-KP
K—6105-000
K—-6106-000
K-6107-000
K—-6108-000
K—6109-000

K—6110-000
K-6111-000
K—6112-000
K-6113-000
K—-6114-000
K=6115-000
K—6116-000
K—6117-000
K—6118-000
K-6119-000

K—6120-0A0
K-6121-000
K—6122-000
K—6138-000
K—-6123-000
K—-6124-000
K—-6125-000
K—-6126-000
K—=6127-000
K—-6128-000

K—6129-000
K—6130-000
K—61351-000
K-61352-000
K—=6133-000
K—-6154-000
SM~-006065-SP
SM—-005055-SP
55-7110510-5P
K—-61359-000

SS—1110060-SP
55-4080620-SP
55—-4150180-SP
55-9120160~-SP
NS—-6080810~-SP
NS—6080310-SP
K—1640-000

PS—0030101—-KP
RE-1000000-KO
K—~6135-000

'Descrigtion

Knife

Thread Retaining Plate
Screw 11/64 N40 [=4

Moving Blade
Snap Ring C
Arm For Moving
Connecting Link

Thread Trimmer Lever

Stopper Ass’Y

Thread Trimmer Shaft

Thread Trimmer Shaft Bushing
Stopper Arm Spring

Spring Guide
Stopper Arm

Collar For Stopper Arm

Shaft

Screw M6x1 L=8
Cushion Rubber
Spring

Thread Trimmer Gear B Ass'Y

Cam Driving Arm Ass’Y

Cam Driving Arm

Lower Shaft Collar

Operating Arm

Tension Release Arm Pipe
Reversal Cam Holder Ass’Y
Thread Trimmer Gear A Ass’Y

Solenoid Base

Trimmer Solenoid Ass’Y

Clutch Lever

Clutch Spring
Plug Pin
Plug Cap (4P)
Plug (4P)

Pivot Screw 11/64 N=40

Pivot Screw 11/64 N=40 L=5.8
Screw M6x1

L=6.5

Screw M5x0.8 L=5.5
Screw 11/64x40 L=8
Cushion Rubber

Screw
Screw
Screw
Screw

9/64 N=40 L=4.5
1/8 N=44 =55

15
3

64 N=28 L=14
16 N=32 L=12

Nut 1/8 N=44
Nut 11/64 N=40
Rubber Washer

Spring Pin

E—Ring
Washer

B 2
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7% #7 (THREAD TRIMMER COMPONENTS)

Ref. Parts

No. No. Description

51 K—-6136--000 Nut 11/64 N=40
52 K-86137-000 Needle Bearing
53 RO-0922701-00 "0" Ring

Amt.
& Regq.
Ak 1
HIOE 1

08
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“tg 7@ (AUTO REVERSE FEED COMPONENTS)

Ref.

Z
(o]

Parts
No.

QOO NOU P WN

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27

K—-6301-000
K—-6302--000
55~4110615-SP
K—6303-000
K—-6304-000
K—-6305-000
55-4111815-SP
SM—4031501-SP
K—-6306-000
K—6307-000

K—-6308-000
K—6309-000
K—-6310-000
RE-0500000—KO
K—6311-000
RE~0900000-—-KO
K—6312-000
RE—-0400000—-KO
K—-6313-000
RE~1200000-K0O

WP—1602616-SZ
K—=6314-000
RE-0400000—-KO
K—-6315-000
K-6316-000
SS—4151215-SP
S5—-4120915-SP

Description

Reverse Feed Switch Asm
Reverse Feed Switch Lever
Screw 11/64x40 L=6
Reverse Feed Switch Base
Reverse Feed Switch Shaft
Reverse Feed Switch Spring
Screw 11/64 N=40 L=18
Screw M3x0.5 L=14.5
2—Core Cap Type

Pin Terminal Male

Reverse Feed Switch

Reverse Feed Switch Plate
Reverse feed Switch Lever
Snap Ring 5

Reverse Feed Connecting Shaft
Snap Ring 9.0

Connecting Arm Asm

Snap Ring 4

Reverse Feed Connecting Link
Snap Ring 12

Washer 1666x24x2.6
Rubber Plunger

Snap Ring 3

Plunger Arm Pin

Reverse Feed Magnet Asm
Screw 15/64 N=28 [=12
Screw 3/16X28 L=9

& 3

Amt.
Reg.
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ofo|sf #{(WIPER COMPONENTS)

Ref.

<
]

Parts
- No.

WO~ U NN

K—-6201-0A0
K—-6202-000
SM—4030601~SN
SD-0650321-TF
NS—-6090310-5P
K—6203-000
K—-6204-000
RE-0250000~KO
K—6205-000
K—-6206-000

K—-6207-000
NS—E110310-SP
K—-6208-000

K-6210-000
K-6211-000
K-6212-000
K—-6213-000
K—6214-000
K-6215-000

WS—0310002—KN
K—6223-000
K—6216-000
K—6217-000
55-6080540-SP
K—6218-000
55-8090450~-SP
K—6219~-000
K—-6220-000
K—-6221-000

SS—-6080310—-SP
5S—4120915-SP
RE~0800000-KO
RO-1182401-00

Description

Wiper Solenoid Asm

Wiper Cover

Screw M3x0/45 L=6

Hinge Screw 11/64 N=40
Nut 9/64x40

Wiper Link A

Connecting Link

Snap Ring 2.5

Wiper Link B, Hinge Screw
Wiper Hinge Screw Collar

Wiper Spring

Nut 11/64x40

Wiper Rubber A

Washer

Wiper Solenoid

Wiper Solenoid Pin

Power Source Switch Asm
Electric Wire

2—Core Cap Type

Wiper Base Asm

Spring Washer 3.1 5.9 0.7
Driving Shaft Asm Collar
Pin Terminal Male

Wiper

Screw 9/64x40 L=5.0
Bracket Installing Collar
Screw 9/64x40 =45
Wiper Driving Shaft Asm
Wiper Link Collar

Thrust Collar Asm

Screw 1/8x44 [=2.5
Screw 3/16x28 L=9
E—Ring
O—Ring

Amt,

& g

Req.
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29 #1(0IL LUBRICATING COMPONENTS)

Ref.
No.

Parts
No:

WO UTPH NN

10

A—3517-555-000
A—3516—-555-000
. K—=3501-000
S5-4120615-SP

A--3529-555-000

K—3526-000

A-3536—~555-000
C0--2520000-000

K—-3502-000
K-=3503-000

K—3504—000
K—3505—0A0
K—3506-000
K—3507-000
K—3508—-000
K—3513-000
K—3509-000
K—3510-000
K—3509—-001
K—3512-000

K—3511-000

A—3546-555—-000
SS5—4151215-SP
S5-8110510-SP

K—-3515-000

55-7091000—-SP

K—=3516-000
K—=3514-000

Description

Oil Sight Window
Rubber Ring

Main Shaft Oil Tube
Screw(SM3/16—28x6)
Oil Filter Presser

Oil Return Tube Holder
Ol Return Tube Holder
Oil Wick

Oil Adjusting Screw
Spring

Oil Tube

Lubricating Oil Pump Asm
Oil Pump Installing Base
Oil Pump

Oit Pump Impeller

Collar

Filter Retaining Cover

il Pump Cover

Filter Screen

Spring

Oil Return Tube Guide

Oil Felt

Screw §SM15/64—28X12)
Screw (SM11/64—40x4.8)
Oil Pump Support

Screw (SM9/64-40x10)
Rubber Joint

Hook Driving Shaft Oil Tube

FA-08
auge X
LEAH
BRE=L0|
B oI
KMOE &0l
e
wETE LM

wETE ~IE

o= SRI0E
TR
TEREE UH HOIN
TET =Sl
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Tel=Eg R
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TEET JEp
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ex #71(OIL RESERVOIR COMPONENTS)

Ref. Parts Amt.
No. No. Description 8 i Req.
1 K—=8217-0A0 Oil Reservoir Asm JIBEZD 1
2 K-8217-000 Oil Reservoir iBa= 1
3 K—-8218-000 Gasket JIEEE I 1
4 K—3422-000 Knee Press Lifting Rod YEEE 1
5 SS—-6741010-SP Screw 15/64 N=24 |=7 Hi PELEAF 1
6 A—-8219-555-000 Gasket HRYPR0A 2 1
7 K-3402-000 Connecting Rod, Vertical FESETINTED 1
8 K-3403-000 Spring FEEgMzaz g
9 RE-1000000-KO Snap Ring 10.6 F& Noil 1
10 K—3404-000 Knee Press Rod Bearing Bracket &2 ROZQI 1
11 S5S—-9182010—SN Screw 9/32x20 L=20 SFESE QX0 B 2
12 NS—6150430-SR Nut 15/64x28 FIMATHELAL LE 2
13 SS—8153010-SR Screw 15/64x28 =30 TIF2E TH| A 2
14 SS—-9151610-SP Screw 15/64x28 L=16 SHIETES AL 1
15 K—=3401-000 Knee Press Rod HESE B 1
16 K—=3419-0A0 Knee Press Plate Asm FEsE 200 1
17 K=3421-000 Knee Press Plate Cover HSHE D 1
18 K-3417-000 Knee Lifting Plate Cover YEEE 20 1
19 K-3432-000 Rubber ey 1
20 K—3430-000 Knee Press Plate HEEA 1
21 K=3431-000 Knee Press Plate Holder TEEE P2El 1
22 SS—9151540-SR Screw 15/64x28 =15 PEER ELRA 1




T s==pst 437 21 (BELT COVER, BOBBIN WINDE COMPONENTS)

Ref. Parts Amt.
No. No. Description B 9 Req.
1 K=7101—-0A0 Belt Cover & Bobbin Winder Asm =53 & &/ 1
2 K-7101-000 Belt Cover Asm =T 1
3 K-=7102-000 Belt Cover A = 1 @

4 K-7103-000 Belt Cover Set Screw Asm H=IH AL 2
5 K-=7107-000 Cover Collar Asm SEEJH AR 1
6 SS—4120615~SP Screw 3/16x28 L=6 S BLH 1
7 K=7105-000 Belt Cover B =3It 1
8 K-7106-000 Belt Cover Support 5/16x24  #=5 J&8E 1
9 WP-0050125-SP Washer EAF 1

1

10 K—=3201-000 Bobbin Winder Asm 201 "ol BN
11 K=3201-0A0 Bobbin Winder Asm A2
12 K-3209-000 Thread Tension Bracket Asm ATE =HE

13 SS—-4110815-SP

14 A-3126-555-000
15 A-3129-555-000
16 A-3125-555-000
17 SS—=7110350-SP

18 A—-3212-555-000
19 A-3211-555-000
20 A-3209-555-000

1

1

Screw 11/64x40 L=6 ATE B 1
Tension Disc &7EE HA 2
Tension Spring B = 1
Thread Tension Stud Nut 1/4 N=40 Z&US 1
Screw 11/64x40 L=3 CEIRY &LHE 1
Presser Plate ~EIN & 1
Rubber Brake 1+ 1
T 1

Al

Positioning Finger aTEE0

e

21 SD-0490261-5P
22 SS-7081310-SP
23 SK-3482500-SC
24 K-7108-000

Hinge Screw P=4.9 H=2.6 AZFERO0 BLEAF 1
Screw 1/8)(44 L=12.5 Araizi= gl A 1
Wood Screw D=4.8 L=25 AT BILEA 2
Cover Collar Asm WS AR 1




Asgel 1 (THREAD STAND COMPONENTS)

Ref.

=
[e)

Parts
No.

—

COXXNOUPWN

K—3301-0A0
K—3325-000
A—-3320-555-000
A—=3311-555-000
K—-3326-000
SM—-6061010-5C
K—-3327-000
K—-3328-000
K—-3329-000
K—3330-0A0

K—-3331-000
SM—4051405-5SC
NM—-6050001-SE
K-3332-000
K—-3329-000
WS—-0510002—KN
NM—-6050001-SE
A—3317-555-000
MAO~-11532000
K=3333-000

Description

Thread Stand Asm
Spool Retainer

Spool Pin 3/16 N=32
Spool Rest Cushion
Spool Rest

Screw M6 L=16

Thread Guide Arm Joint
Spool Rest Rod Rubber Cap
Thread Guide Asm
Spool Rest Rod, Upper

Spool Rest Rod Joint
Screw M3x0.8 L=14

Nut M5x0.8

Spool Rest Rod Lower
Spool Rest Arm

Spring Washer 5.1x8.5x1.3
Nut M5x0.8

Nut C15 5/8 N=18
Staple

Rubber Washer

B 9

&R0
S
ATIR0!
~ER
AMEAI
LAY
TRE
CAP
&20I(ed

AHI0IZ

[HEZ TEE
MHEZE
MOIEZEE
(BHTHoIZ
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LE
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Amt.
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~5528 2W#1(AUTO KNEE PRESSER LIFTING COMPONENTS)

Ref.
No.

Parts
No.

OCONOO P WN

10

GAK—-330100A0
GAK—330200B0
SD-0800352~SP
GAK—-33026000
NS—6150310-SP
SS5—6121210-SP
GAK—-33027000
GAK—33028000
GAK—330200A0
WP—-0621036—-SP

NS—6150440—-SP
WP—-1021016-~SD
RE-0700000-KO
GAK—330300B0O
GAK—-33034000
GAK—33035000
GAK—33014000
GAK—-33013000
SS—-6121210-SP
GAK—33011000

GAK—33012000
SS—-4110915-SP
55-4120915-SP
GAK—~330300A0
GAK—~33031000
WP—-1052000-SC
RC—-0931011-KP
GAK-—-33036000
GAK—=330500A0
GAK—-33050000

SH—-4030601-SE
GAK—33052000
HAI—15041000
D6043-555-B00
HG—2674014-7P
HR—-0036010-00
GAK—-33051000
GAK-01015000
HX—-0004300-00
H1014-110-000

HW—-5P18512-48
HAT—-81119T00
HAI—-15042000
D6042-555-B00
SK—-3412000-SC
GAK—-010220B0O
HAT—80230T00
HAT—-80231T00
SS—-6151220-SP
SS—=7111410-SP

Description

"AK" Device Asm
Side Plate Asm B
Hinge Screw D=8 H=3.5
Solenoid Link

Nut 15/64x28

Screw 3/16x28 [=12
Solenoid Arm
Solenoid Shaft

Side Plate Asm A
Washer

Nut 15/64x28
Washer 10.2x18x1
Snap Ring 7

AK Solenoid Asm B
Solenoid Base
Solenoid Collar

Snap Ring

Solenoid Pin collar
Screw 3/16x28 =12
Solenoid Arm A

Solenoid Pin

Screw 11/64x40 L=9
Screw 12/64x28 L=9
AK Solenoid Asm A
Solenoid Rubber A
Washer 10.5x18x2
Retaining Ring

Solenoid Cover

Fly Back Resister Asm
Resister Cover

Screw M5 L=6

Stud

Nylon Receptacle 2p
Pin Terminal Hale
Diode [n5625
Resister 10 Ohm 20W
Resister Base

2P Terminal Base

Clip

Cord Bushing

4—Core Cap Type Cord
Nylon Cover White

4—Pole Nylon Plug

Pin Shape Terminal Female
Wood Screw D=4.1 L=20
Lifter Knee Switch Ash B
Knee Switch Support Base
Driving Bar T002

Screw D=28 [L=11.5
Screw D=5 L=10

M29-~

& K|

Amt.
Reg.

AK CIHOIC &
SIFHRETIZ
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FEEELA
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A
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)
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D
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A

THAE
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~tgop 2% (AUTO KNEE PRESSER LIFTING COMPONENTS) 13
Ref. Parts ' Amt.
No. No. Description g o Req.
51 SK—-3514000—-SC  Wood Screw D=5 [=40 goATE 2
52 GAK—33060000 Cord Holder = K 1
53  GAK—330400A0 Shaft Pin Asm I 1
54 RE—0500000—KO Snap Ring 5 A S 1
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1 opspap=| (ACCESSORIES COMPONENTS)

Ref.
No

Parts
No.

8

www.loalsalceda.co

OO~ U P WN o

A-9150-555-000
A—9151-555-000
K—8241-000

A—9160-555-000
A-9162-555-000
A—9163-555-000
A—9163-555-000
A—9164-555-000
A—9101-555-000
A—8240-555-000

K—8243-000
A—8242-555-000
A—9170-555-000
MDB—11081400
A—9117-555-000
K—9170-000
K—8247-000
A—8228-555-000

Description

"t Gauge
Set Screw
Rubber Hinge
Driver (Large)
Driver ESrnoHﬁ
Rubber Cushion
Oil Asm

Oil Can Asm
Tool Bag
Frame Hinge

Rubber Cushion

Sewing M/C Stop Bar

Needle Pocket
Needle (DBX1 #14)
Bobbin

Box Spanner
Frame Cover

Oil Reservior Magnet

&7 B
HR AL
DATE PR
C OB
SOOI
207

e

cos
50|
BUTED

FpH
Niess
H==x
Hes(DBx1 #14
aFe

TEES TEANU
DI&EA

Js

Amt.
Req. @
1
1

2
1
1
2
1
1
1
2
2
1
1
3
4 )
.
1
1
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K—=1109-HO0O0
K—1613-H0O0
K—=1524-H00
K—1401-HO0OO
K—1661~HOO
K~1209-H00
K—-1705~H00
K—1403-HO0O
K—~1418~H00
K—=1419-H0O

MDB—10082200
K—1206—-H00
K—1210-HO00
K—1211-HO00
K—=1621-H0O
K—1706—-HO00
K—=1212—-HO0O
K—1627-H00
K—1830-HAQO
K—=1614-HO0O

K—=1615-H0O
K—=1217-HO0O
K—1704—HO0O

== 2
//

Description

Needle

Plate (H)

Feed Dog (H)
Presser Foot Asm (H)

Needle

Bar (H)

Feed Spring Hook

Needle
Block

Needle
Needle
Needle

Needle

Bar Crank (H)
Bar Bushing

Thread Guide A
Thread Guide B

DBx1 #22

Counter Weight
Feed Drive Eccentric Cam
Thrust Collar

Rocker Shaft Connecting

Feed Bar Shaft

Counterweight Protecting

Feed Dial
Hook (H)
Connecting Link A

Connecting Link B
Hand Wheel Asm

Driving Shaft Crank Asm

.-,.33._

HsIHD
SLIGHD
cFEEHD

bl (H
SELTE0ICB
HelzZ8=dH
S

HelbrEa HD
s =18 =L B Q2
Helae (B>

He
873
roi=2
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Io==R=
2=
g7g gl
CHoig =XH
v

noi=g=

DEIESRM

no=g=
Edl
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16 ~gos = a=g=a Y (THREAD TRIMMER MOTOR & CONTROL BOX)

Ref. Parts Amt.
No. No. Description g E Req.
1 KMS—100 AC Servo MotorgSingle Phase) ACAME TECERD 1
2 KMS-300 AC Servo Motor(Three Phase) ACAME TEK&ed 1
3 KC-100 Control Boxgsmgle Phase) SEEEINCELD 1
4 KC-300 Control Box(Three Phase) TEBAEINCAD 1
5 KED—-10 Synchronizer XD 1
6 KA-1,2,3,4,5 Operation Box MY 1

i



“E  %orsT| (NUMERICAL INDEX OF PARTS)

Parts Ref. Parts Ref. Parts Ref.
No. No. No. No. No. No.
A—1109-555—-000 1—44 [A—1707-555-000 5-52 [A-9150—-555-000 14-1
A—-1110—555-~0A0 1-50 A—9151-555-000 14-2
A-1110—-555-000 1-51 A—9160—-555-000 14—4
A=1111-555-000 1-52 [A—-1808-555-0A0 3-32 |A-9162~555-000 14-5
A-1147-555—-000 5-9 A—1809-555-000 3-33 |A-9163-555-000 147
A—1148-555-000 5-8 A—-1830-555—0A0 3—34 |A—9164-555-000 14-8
A—1162~555—~000 1-14 |A—1835-555-000 3-30 |A-9170-555-000 14-13
A—1164—555-000 1-6
A—1179—-555-000 1-48
A—-1186—-555-~000 421 |A—1901-555~0A0 24 K—1103-000 1-54
A~1187-555-000 1-65 |A—-1901-~555-000 2-5 K—1107-000 1-1
A—-1903-555—-000 2-9 K—-1108-000 1-2
' A—1904—-555-000 2-2 K—1114—000 1-10
A—1209-555-000 2~7 A-1905-555-000 2-6 K—1115-000 1—11
A—1212-555~000 228 K—1117-000 1—7
A=1213-555~0A0 231 K—1118-000 1-28
A—=1215-555-000 2-35 [A-3111-555-0A0 1-32 |K—1119-000 1-4
A—1225-555-000 2-36 |A=3111-555-000 1—40 |K—1120-000 1-46
A—1226-555—-000 2-33 |A-3115-555-000 1-38 |K—1121-000 1-30
A—1227-555-000 2-37 |A-3116-555-000 1-33
A—-3118—555-000 1—43 .
A=3120-555-000 1-34 |K—1124-000 1—49
A-1303-555~B00 3256 |A—3125-555-000 11—16 |K—1125-000 1—-47
A—1305-555—-0A0 3-13 [A—=3126—555—-000 1—37 |K—1126—000 1—-12
A—=1305-555-000 3-14 11—14 |K—=1127-000 1-66
A—1306-555-0A0 3-12 [|A-3128-555-000 1-39
A-1306-555-000 3-16 |A—-3129-555-000 1-35 [K—1201-000 2-34
A—1307-555—-0A0 3—18 11—15 [K=1202-000 2—12
A—1307-555-000 3-19 [A-3132-555-000 1-36 |K—1203--000 2—14
A—1308-555-000 3—21 [A—3148-555-000 1-24 |K—1204-000 2-20
A—=3149-555—-000 1-25 |K—1206-000 2—11
A-3150~555-000 1-26 |K—1208-000 2-21
A=1401-555-A00 3-3 K—1210-0A0 2-15
A—1402-555-000 3-2 K—1210-000 2—-17
A-1403-555-000 3-8 A—3209-555-000 11-20 |K—1211-000 2—18
A-3211-555-000 11-19 |K—1217-000 2-30
A-3212-555-000 11-18
A~-1408-555-000 2—8
A—1411—-555—0A0 3—4 K—1301-000 3-23
A—1414—-555-000 3—6 A=3311-555-000 12—4 |K—1302-000 3-25
A=1418-555-000 3-10 |A—-3317-555-000 12—18
A—1419-555-000 3-7 A-3320~555-000 12-3
K—1507-000 435
K—1515-000 4-10
A—1501-555-000 4-36 |A—3516-555-000 9-2 K—1516-000 4-5
A=1502-555-000 4—40 [A-3517-555-000 g1 K—1517-000 4-7
A~1505-555—-000 4-34 K—1518-000 4—-4
A—1509-555-000 431 K—1521-000 4-37
A—-1510-555-000 4-33 |A—-3529-555-000 g-5 K—1540-000 4-8
A—1520-555—-000 4—1 A—3536—-555—000 9-7 K—1541-000 4-12
A~1522—-555—-000 4-3 A-3546-555—-000 9-22
A—1524—-555-000 4—42
K—1601-000 5-39
A-8219-555-000 10—6 [|K—1602-000 5-35
A—1613—-555-000 5-33 |A—8240-555-000 14—10 |K—1603-000 5-55
A—1623—-555—-000 5-10 [|A—B242-555-000 14-—12 |K—=1604-000 5-31
K-1605-000 5-51
K—1606—000 5-60
A—1704-555-000 5-57 |A-9101-555-000 14—9 |K—1608-000 5-43
A—1705-555-000 5-54 [|A-9117-555-000 3-35 |K—16812-T00 5-27
A—1706-555—-000 5-56 14—15 |K=1613-000 5-26

17




www.loalsalce
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Parts Ref. Parts Ref. Parts Ref.
No. No. No. No. No. No.
K—1614—-000 5-25 K—3333—-000 12—-20 |K—6122-000 6—23
K—1615—000 5-24 K—-6123-000 6—25
K—1616—000 5-22 K—6124~000 6—26
K—1617~000 5-20 K—3401-000 10—15 |K—6125-000 6—27
K—1618—000 528 K—3402-000 10-7 K—6126—-000 628
K—1619-000 5-23 K—3403-000 10—8 K—6127-000 6—29
K—1620-000 5—4 K—3404—-000 10—10 {K—6128-000 6—30
K—1621-000 512 K—3412—-000 4-16 K—6129-000 6—31
K—1622-000 5-5 K—3414-000 4—-15 K—6130-000 6-—-32
K—1624—-000 5-61 K—3415-000 4-14 K—~6131-000 633
K—1625-000 51 K—6132-000 634
K—1626-—000 5-2 K—6133—000 635
K—-1629-000 5-19 K—3417-000 10—-18 |K—6134—000 636
K—=1633-000 5-13 K—3419—0A0 10-16 |K—=6135-000 6-50
K—~1634—-000 5-7 K—3421-000 10-17 |K—6136—000 651
K~-1646—-000 5-17 K~3422-000 10—4 K—6137-000 6-52
K—1660-000 5-36 K—23430-000 10-20 K—6138-000 6—-24
K—1661-000 5-38 K—3431-000 1021 K—6139-000 6—-55
K—1682-000 5-40 K—3432--000 10—-19 |K—6140-000 647
K—1663—-000 5-64
K—1664—000 5-65 .
K—-1666--000 5-30 K—3501-000 9-3 K—6201-0A0 81
K—=1667-000 5-46 K—3502--000 9-9 K—6202-000 82
K—1668-000 541 K~3503—-000 9-10 K—6203-000 8—6
K-1669-000 5-21 K—3504-000 9-—11 K—6204—000 8—~7
K—1670-000 5-14 K—3505-0A0 9-12 K—-6205-000 8-9
K—1640-000 6—47 K—3506-000 9-13 K—6206—000 8~10
K—3507-000 9-14 K—6207-000 811
K-3508-000 9-15 K~6208-000 8-13
K—1701-000 5-48 K—3509--000 9-17
K—-1703—000 5-45 K—3510-000 9-18
K—1708-000 5-15 K—3509-001 9-19 K—6210-000 8—15
K—3512-000 - 9-20 K—6211-000 8—16
K—3511-000 9-21 K—~6212-000 8—17
K—1801-000 3-29 K—3515-000 9-25 K—6213-000 8-18
K—1802-000 3-37 K—3516-000 9-27 K—6214—000 8-19
K—1803—-000 3-38 K—-3526-000 9-6 K~6215-000 8-20
K—1804—000 3-27 K—3513-000 9-16 K—-6216-~000 8-23
K-—1837-000 3-36 K—6217-000 8-24
K—6218—000 826
K—6101-000 6—1 K—-6219-000 828
K—3110-0A0 1-21 K—6102-000 6—2 K—6220-000 8-29
K-3111-000 1-22 K~6103-000 6-3 K—6221-000 830
K-3112-000 1-23 K—6104—000 6—4 K—6223--000 822
K—~6105-000 6—6
K—6106-000 67
K—3201-0A0 11-11 |K—=6107-000 68 K—=6301-000 71
K—3201-000 11-10 |K—6108-000 6—9 K—6302-000 7-2
K—3209-000 1112 |K—6109-~000 6—10 K~6303-000 74
K—6110-000 6—11 K—~6304—000 7-5
K—6111-000 6—12 K—6305-000 7—6
K—3301-0A0 12-1 K—6112-000 6-13 K—6306—-000 7-9
K—-3325-000 122 K—6113-000 6—14 K—6307-000 7-10
K—3326-000 12-5 K—6114-000 6—15 K—6308—000 7-11
K—3327-000 12-7 K—6115-000 6-16 K—6309-000 7-12
K—3328-000 12-8 K—6116-000 6-17 K-6310-000 7-13
K—3329-000 12—-9 K—6117-000 6—18 K—6311-000 7-15
12—-15 |K—6118-000 6—19 K—~6312—-000 7-17
K—3330—0A0 12—-10 |K=6119-000 620 K—6313-000 7-19
K—3331--000 12—-11  |K=6120~0A0 6—21 K—6314-000 722
K—~3332-000 12—14 |K=6121-000 6—22 K—~6315—000 724
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Parts Ref. | Parts Ref. | Parts Ref.
No. No. No. No. No. No.
K—6316—000 - 725 CQ-2020000—-00 2-3 SD—0650321-TP  8—4(1)
K—6380—-000 1-18 CQ—2520000-000 9-8 SD—0720332—-SP 44321;
SD—1000801~SH  5-47(1
K—6401-000 1-55 C5-0791010-SH  3-22(2)
K—6402-000 1-56 CS—147101A=SH  2-23(1) |SM—005055—SP 6~58E2§
K—6403—000 1-57 CS—147121A-SH  5-49(2) |SM—-006065~SP 6-37(4
K—6404-000 1-58
K—6405-000 1-59
MDB~11081400 1444(33 SM—4030601—-SN  8-3(4)
MDB—10081400 3-11(1
K—~6601-000 1--9 SM—4031501-SP  7-8(2)
K-6602-000 1-13 SM—4051405-SC  12-12(2
K—6604—000 1-20 NM-~8050001~SE 12—13E2§ SM—6061010-SC 12«~6§2
12-17(2) |SM—9100423-CP  1-64(2
SM—9100673—-CP  1-62(2
K—6702-000 4-19
K—6704—000 4-22 NS—2820850—SP  4—32(1
K—6705-000 4--24 NS—6080810-SP 6«45%13 SK—=3482500-SC  11-23(1)
K~6706-000 425 NS—6080310—SP  6—46(1
K~6707-000 4-27 NS—6090310~SP  8-5(1) .
K~6708-000 4-28 NS—6110310-SP  8-12(1) |SS—1110060-SP ~ 6-41(1
K—86709-000 429 NS—6150430-SP  10-12(2) [SS—2110920—TP  1-45(2
K—6710-000 4--30 NS—-6680410—-SP  5-42(1) |SS—4080620—TP  5-34(2
K~6711-000 4—41 6—-42(1
K—6712-000 4-23 SS—4120615-SP  1-29(1
K—6713-000 4-18 RC—0180101—KP  2-22(1) 4-20(1
K—6714-000 5-62 RC—1021001~KP  5-6(1) 5-53(1
4-9 RC—1381001—-KP  5-32(2) 9-4(1)
K—~6715-000 4-17 6-5(1) 11-6(1
SS—4120915-SP  1-8(12
3-24(2
K~7101-0A0 111 RE—0250000—-K0O  8-8(1) 4—11(1
K—=7101-000 112 RE-0400000—-KO  4~26(1 5-1 1.22
K—7102-000 113 7-18(1 7-27(2
K—7103-000 11-4 7-23(1 8~32§2
K—7105-000 11-7 RE—0500000—~KO  7-14(2) {SS—4110615—-SP  5-37(2
K—7106-000 11-8 4-6(7) 7-3(1)
K—7107-000 11-5 5-18(2) |SS—4110815-SP  11-13(1)
K—7108-000 11-25 |RE-0600000—KO  1-61(1) |SS—4111815-SP  7-7(1)
RE—0900000~KO  7—16(1) |SS—4150180-SP  6-43(1
RE—-1000000-KO  10-9(1) |SS—=7091000-SP  9-26(1
K—8217—0A0 10-1 6~49§1§ SS—4151215-SP  7-26(2
K—8217-000 102 RE—-1200000-K0O  7-20(1 9-23(3)
K—8218-000 103 SS—6060210-SP  1-53(2)
K—~8226-000 14-6 SS—6080310—-SP  1-3(1)
K—8243-000 14—11 |RO-0922701-00 6-53(1) 8-31(2
K—8247-000 14-17 |R0O—-0291801-00 2-32(1) |SS—6080410-SP  1-60(4
RO—-0442401-00 2-26(1) |SS—6090540—~SP  8-25(1
RO—0781901-00 5-63(1) |SS—-6090670-SP  2~19(2
K—-9170~000 14—16 |RO-0742401-00 5-16(1 5-3(8)
RO-1182401-00 8-34 SS—6110610—SP 1—31§2;
SS—6121410-SP 3-28(1
KMS—100 16—1 SS—6090670-TP  3-5(1)
KMS—300 162 PT-0703200-SD  1-15(2) |SS-6121510-SP  5-66(1)
KC—100 163 SS—6121610-TP  5-44(3)
KC—300 16—4 SS—6121840-SP  1-17(1
KED—10 16—5 PS—~0030101-KP  6-48(2) [SS—6661110-SP  2-16 23
KA—1.2.3.4.5 16—6 SS—6741010~-SP 10-5(1)
SS—7080510—-SP  3-9(1)
SD—0490261—SP_ 11-21(1) |SS—-7081310-SP__ 11-22(1)
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NS—-6150440-SP
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Parts Ref. | Parts Ref. | Parts Ref.
No. No. No. No. No. No.
SS—7091110-SP  4-39(3) [WP—1021016—SD  13-12
SS—7111120-SP  3-31(1) |RE—0700000—KO  13-13
5-58(1) |GAK—330300B0 13—14
9-24(1) |GAK—33034000 13-15
SS—7110510—SP 6~39E3) GAK—33035000 13-16
SS—7110350—SP  11-17(1) |GAK=33014000 13—17
SS—7120910—SP  4—2(1) |GAK-33013000 13-18
SS—7681650—TP 2»27? SS—6121210-SP  13-19
SS—8090670—SP  1—41(1) |GAK—33011000 13-20
SS—-8110510-SP  3—20(4) |GAK—33012000 13—21
127019 |SS—4110915-SP  13-22
g9—24(2) |SS—4120915-sP  13-23
SS—8150710—SP  1—42(1) |GAK=330300A0 1324
2-13(1) |GAK—33031000 13-25
3-39(1) |WP—1052000-SC  13-26
5-29(2) |RC—0931011—-KP  13-27
$5-8153010—-SR 10-13(2) |GAK—-33036000 13-28
SS—8151150—SP  2-29(2) |GAK—330500A0 13-29
- 5_59  |GAK—33050000 13-30
SS—8151050~SP  2—1(1) SH—-4030601-SE 13-31
SS—8200070-SP  2—25(1) |GCAK—=33052000 13-32
SS—8660610—TP  2-24(4) |HAI=15041000 13-33
5_50(4) |D6043-555~B00  13-34
SS—8660810—TP  3—15(8) |HG—-2674014-7P  13-35
4-38(17 |HR—0036010-00  13-36
SS—-8681950—TP  2—10(1) |GAK—33051000 13-37
SS—9120160—SP  6—44(2) |GAK—01015000 13-38
SS—9151540—SP  10-22(1) |HX-=0004300-00  13-39
SS—9151610—Sp  10-14{1) [H1014-110-000  13-40
SS—9182010-SN  10-11(2) |HW—5P18S12-48  13—-41
HAT—81119T00 13-42
HAI—15042000 13-43
TA—-0850604—R0O  1-5(2) D6042—-555-B00  13-44
TA—2000502—RO  1—16(1) |SK—=3412000-SC  13-45
TA—2101002—R0O 1~ 1921% GAK-010220B0 13-46
TA—0304003—R0O  3—17(2) |HAT—-80230T00 13-47
HAT-80231T00 13-48
SS—6151220-Sp 1549
WP—0120196-SP  1-63(4) |SS=7111410-5p 1350
WP—1602616—-SZ  7-21 1% SK—3514000-5C  1979]
WP—0050125-SP  11—9  |GAK—33060000 13-52
GAK-33040080 13793
RE-0500000—K0 1354
WS—0310002—KN swzxisg
WS—051000—KN  12-16(2
MAO—11532000  12-19(2)
GAK—330100A0 13—1
GAK—330200B0 13-2
GAK—33026000 13-4
SD—0800352—SP  13-3
NS—6150310—-SP  13-5
SS—6121210-SP 13-6
GAK—33027000 13-7
GAK—33028000 13-8
GAK—330200A0 13-9
WP—-0621036—SP  13—10
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